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DECLARATION

1. #&EX "BRONTHAE" XX

The test report is invalid without the official testing stamp of the institute.

2. REXLER, Wik, HEAZERX,

The test report is invalid without signatures or stamps of the testing,
reviewed and approved persons.

3. MERMER

The test report is invalid if scribbled or altered.

4. XEHEitE, FRBLETHANBE, FREAERIRS
H, AFHlE. REEERARS,

Any partial photocopy of the test report is not allowed without written
permission of the testing institute. Any modification, improper or illegal
use of the test report is prohibited.

5. EAMMAMGRERY, SEKIANBREZAETAAAR
H, FURAATRAUMGER (FRARZERD ) .

Any dispute of the test result must be raised to the testing institute within 15
days after receiving, otherwise it is taken as no objection (except otherwise
stipulated) .

6. RIERMNMRHLE,

The result of commission test relates only to the sample(s) tested.

7. ARHAAANSRTMAMNRERITAILEERELR.

The test result and test report shall not be used as improper or illegal
propaganda.

8. HMEHAAER] FRAKRENEFERFEES ( http/kefuggiorgen ),
BRSO,

Veracity and effectiveness of the test result can be checked on the GQI
official website: http://kefu.gqgi.org.cn.
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TEST REPORT
WEFENLS Security Code: LWI7124 Bl 5w
RX9501K JLFE 158 RX9501K Children
(R R Mask FEM 5
Name of Sample ERE (V) HEE (/) Sample number ¥F220/012800
Sending sampling
Fhr - 5 R
Trade mark Type, Specification 202003
, T 4R TR CRifg) AIRAF] s ‘
S 2 ) Sl
c éﬁﬂjd b Raxwell Industrial Technology T T%{)‘J?hj ?ﬂ'zﬁ{)\]
ommissioned by (Shanghai) Co.,Ltd esting Purpose ommission
TR A XA 2 B, 1077 5
BT 3501 BEFXS}%npif gfiollding P /S -
Address of client No. 1077 Zuchongzhi Rd, Pudong New Product No. / batch No
District, Shanghai
AN I 4k R 3 i INE s g
Efgﬁﬁ 111 5e\ E/J\I\J.[f%/[?i (J:{E> ﬁBEA ] }Eh*i%‘éﬁ% -
Fact Raxwell Industrial Technology Sanling List N
actory (Shanghai) Co., Ltd ampring st o
5 A A o A EH o
Inspected unit Date of manufacture
it XA o FEm AR 38(/M)
Sampling unit Quantity of sample 38 (Piece)
R Hh £ . FlRE AL .
Location of sampling Basic quantity of sampling
e H 31 . o B b £ EN D
Date of sampling Location of testing Laboratory
Wor: H 35 e Ferer H 3 2020-04-18~
Date of receiving 2020-04-18 Date of testing 2020-04-29
Kol GB 2626-2006 (WFWR4 FH it 1 Wi S8 Bl ROR ) e i 4 )
e GB 2626-2006 Respiratory protective equipment. Non—powered air-purifying
Testing reference . .
particle respirator
7 WA ___
Judging reference
TR 5 _
Test results are attached as below. F &
o W 45 i >
Remarks :
Official ttingstaimphafithe ingt e
%% H ¥ Da %fﬁéf&él 202004 29
ke | BT " B HUNE, T /7 R Y
"--" in the report indicates that this item is not applicable, and "/" in the report indicates that this item is blank.
\ e
He /MM W % o 46 W]{ N
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g2 5 R
. s R E SR 3K . , , .
7| e g | PR Rl B |
N Test items[Unit] . Result Conclusion | Notes
0 erms
99.4
99.
99.
99.6
oK B B 99.6
Unpretreated 99.
99.6
KN95 = 95.0 99.
o B (%] A
1 Filtering 5.3 9. ': /
. ass
efficiency [%] 99.
99.
99.
P OSEH 99. 4
Pretreated :
99.4
99.
AN TUR A ;ﬂﬂ”ﬁ%ﬁ M easured
Detection of NaCl particles temperature:  (25) C
I JZ Temperature:  (25+5) °C | SZMI¥EE Measured
¥ Humidity:  (30£10) % | Humidity: (30D %
Ffubm | 132
V= P . Unpretreated
, | PR I <350 133. &
Inhale 5.5 ) ] /
. Total inhale resistance<<350 130 Pass
resistance [Pa] oAk F )
Pretreated 132.
Frm | 105
A p . Unpretreated
; P 1Pl B L <250 107. o~
Exhalation 5.5 . ) /
. Total exhalation resistance<<250 108 Pass
resistance [Pa] Fi kb .
Pretreated 105.
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No Test items[Unit] terms Result Conclusion | Notes
PAM NS AR
ZND P S S EIVAS
BEE (%] When expressed as the volume fraction of - =
1 Dead cavity [%] o1 carbon dioxide in the inhaled air, the PIIE Average: 0.8 Pass /
average value of the results should be <
1
] B 80 T R R S A I 2 A
T, aEHR i SiEy | RO
JE G T P e R B b, Ak | Unpretreated
5% 50N, FFLEWS[E] 10s )% Hr b
I, AR 57 N
A % Winoat thie
5 links and connected 5.10 When inspecting the half mask in o - /
components accordance with regulations, all links and FiiiAb B part, this item
connected components between the Pretreated sub\;:ii ?c(:iest
replaceable filter element and the mask
should not slip, break or deform when
subjected to an axial tensile force of SON
for 10s
AL
PRIRILR
TiALT Unburned
TG T KM 5 P DK 7 jiﬁ;i e
TFIG, ARREE: IR, SR W AET %
\ . L
AR ) AREEEL 5 Unburned ey
6 Flammability 5.13 After being removed from the flame, the o Pass /
parts exposed to the flame should not burn. AT %\
If burning, the after burning time should PRZL
not exceed Ss Tk Unburned
Pretreated R
kBT %

Unburned
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BRI f
(Q1)

U = No.10, Science Avenue,Huangpu District, Guangzhou,

Ity APPENDIX:

1R I&H 15 Place of test: | M 7 2548 X Bl 2% KiE

Guangdong, China

2 R A AL bl S %% Add.&Postcode: T R B X AH P 2 B8 1077 SWRBHRJE 5 # 3501 3501,

5F Sunplus Building, No. 1077 Zuchongzhi Rd, Pudong New District, Shanghai

3. KEIAEE 41 Testing ambient conditions: AWl T H 35 75 AH S bR #E R e B 264 T i3E4T CREBIRIBRAMD

The test items shall be carried out under the conditions specified in the corresponding standards (Unless

otherwise noted)

4, FEFER (Wi&EH)D Sampling procedure (if applicable): ——————

5. B brE AU (W& H ) Statement of deviating standard method (if applicable): ——————

6 gl A U (W& A ) Uncertainty statement of test results ( if applicable): ———————

7. EIH &7 (UniEH ) Subcontracted items and subcontractors (if applicable): ——————




